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GOODAY INT'L LTD.

21/F, BEL TRADE COMM. BLDG.,
NO.1-3 BURRQUS ST.
WANCHAI, HONG KONG

Report on the submitted plastic sample said to be POLYCARBONATE RESIN GRADE: L-1250Y.

5GS Job No. : 1911577

Manufacturer | : TENIN POLYCARBONATE CHINA LTD

Country of Ongin : CHINA

sample Receiving Date : NOV 10 2005

Testing Period : NOV 11-14 2005

Test Requested :  For compliance with the Food and Drug Administration Regulations for determining

the amount of extractives from polycarbonate polymers.

Test Method . With reference to US FDA 21 CFR 177.1580,
Test Results :  Extractants and Conditions Results, (%) Limit (%)
1
Distilled Water at reflux temperature for 8 hours 0.03 0.15
20% Ethanol at reflux temperature for 6 hours | 0.02 - 0.15
n-Heptane at reflux temperature for 6 hours < 0,02 0.15
Noie : < =less than
Sample Description :
- 1. Transparent Plastic (Pellet)
conclusion . When tested as specified, the submitted plastic sample complies with the
Specifications for polycarbonate polymers requirement stated in US FDA 21 CFR

177.1580.

***End of Report ***

Signed for and on behalf of
SGS Hong Kong Ltd.

Froelito
Senior Laboratory Executive

This Test Report is issuad by the Company subject to ite Genaeral Conditions of Service printad overleaf. Atention ig dravn 1o the limitations of liability,

Indemnification and jurisdictional issuea defined therein, The results shown in this test repart refer only to the sample(s) tested unless othervise atated.
This Test Reporl cannot be reproduced, excepl in full, without prior written permission of the Company.
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